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GRS pH LEH
Ko 5 o A6 £ S (mg/L) kD1L3. 44/26-2001
e A5 5 H . _ ~ %i{rjﬁ,@t:%ﬁm
B oW ®m=w {fE (mg/L)
pH & 7.08 7.01 7.05 6~9
FESER Y| 38 42 41 400
dsmyek | MHAEKTAR 85 76 73 300
AbFE 5 bR & 186 192 175 500
01 7 09 H U 6.75 6.66 6.70 /
I LER YN 1.49 1.43 1.36 100
[oH 184 - 2 1 37 2k 5 0.12 0.17 0.10 20
pH {H 7..02 6.92 6.97 6~9
AVEA) 32 42 38 400
fesmyek | T HAERTRE 81 87 80 300
Vs b 57 il 172 188 0.180 500
01 /3 10 H A 6.56 6.51 6.62 /
ShAEY I 1.32 1.28 1.36 100
B 7 R 3 1 ) 0.13 0.25 0.20 20
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o HET HEnk HERYL HEi (:]‘ ) (m*/h)
R HR i3S % (ke/h
(mg/m®) | (kg/h) | (mg/m?) [ &
EH S| 85.6 2.43 / !
VOCs 52.3 1.49 / /
A5 4H 4 [
ﬁ’ﬂf"% S 0.986 | 0.0280 / /
AT 8 28413
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A 4 40
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(mg/m®) | (kg/h) | (mg/m?) | (mg/m?®) | (kg/h) | (mg/m?)
mliw | 1375 | 89 16.6 | 00228 | 27.1 283 | 0.0389 41.0
01.09 | ¥ | 2% | 1412 | 92 174 | 0.0246 | 259 29.1 | 0.0411 43.4
% 3| 1395 | 9.1 17.0 | 0.0237 | 250 302 | 0.0421 44.4
-
I 1% | 1384 | 95 168 | 00223 | 257 288 | 0.0399 44.1
0110 [ g | 2% | 1388 | 9. 175 | 0.0243 | 257 279 | 0.0387 41.0
Al 3| 1402 | 93 183 | 0.0257 | 275 282 | 0.0395 423
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fir (m°/h) W | EE | W
(mg/m?) | (kg/h) | (mg/m?)
LIk | 1375 8.9 21.3 0.0293 30.9
01.09 | | 2% | 1412 | 92 220 | 0.0311 32.8
% 3| 1395 9.1 22.8 0318 33.5
s
o
g [ LUK 1384 | 95 23.1 | 00320 | 353
0L10 [ gm | 2% | 1388 | 9.1 215 | 00298 | 31.6
Al 38| 1402 9.3 317 0.0304 32.6
P 1392 9.2 22.1 0.0308 32.9
I - | - - - -
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Bl Lk | 1098 | 8.8 <3 - - 10.6 0.0116 15.3
01.09 | ¥ [ 2% | 1123 | 87 <3 e = 112 | 00126 | 160
5 3| 1105 | 9.0 <3 = - 108 | 0.0119 | 158
A Lk | 1117 | 89 <3 -- = 1.0 | 0.0123 16.0
0110 | g | 23K | 1087 | 9.1 <3 = - 102 | 0.0111 15.0
JEl3& | 1113 | 88 <3 - -- 10.4 0.0116 15.0
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2Rt - - - - 50 - - 200
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wn |w| m | BT |an e
|| o | TE e | R | | K
fr il e R |
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1| 1098 | 8.8 <20 - L
01.09 [ ¥ [ 2% | 1123 | 87 <20 w s
Ei 3K | 1105 | 9.0 <20 - e
gp | V| 17| 89 <20 e :
01.10 | 3¢ | 21X | 1087 | 9.1 <20 - -
JE |3 | 1113 | 88 <20 = o
FHE 1107 | 8.9 <20 . -
S8k - - . 20
BRI, - - - - LY o
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4, | HlugEm
1WA Sl ‘ _ . i i 45 P [dB(A
W yemerm | e | R A AR(A)]
T RE 2019-01-09 2019-01-10
A PRI B | 60.8 | B | 60.2
| T 5340 12K — — —
JoIH & A wiE | 502 | A | 49.5
P s . Bla | 57.6 | Bl | 57.3
o# | TS 1K e P . —
THHEFIE | 09:30-10:00 | ®H | 47.0 | #0A] | 46.8
A P g ] ; BE | 58.9 | Blal | 58.4
3# Fﬁﬁ&l‘ 1 5{( = o 22:40-23:10 s [N
To W] & - : ) | 492 | &6 | 48.4
x A pE g Bl | 608 | Bl | 61.2
4| ) g 1k o :
Fo i B wia | 505 | #E | 50.8
TolbeAille ) FRA G P bR (i) 65dB(A)
GB 12348-2008 3 Zshnife L IH) 55dB(A)
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Testing explanation

Iy ARty FUE AT TS H (V.
This report is only suitable for the area of testing purposes.

2« ARG OO BCRFE 2 1 45 R 3t .
The results relate only to the items tested.

3+ AAREIRET AL
This report shall not be altered.

4 AMEEF AR LHE. WaEELA.
This report must have the special impression and measurement of SD.

5. REARAT P, NEHHSEHIARE.
This report shall not be copied partly without the written approval of SD.

6~ AL INES RACACEAG T Z 67 F 00 T4k T 051 B B .
There testing result would only present the visual value taken at the scene within specific
conditions where our clients point.

7 WERIH 7 EASRIE “*”, RoRIGIH A EARBALA CMA AEEE P, %30E

WEERRATT SE 2%, M2 o IEMEER.
If the items are marked with  “*” in the upper left corner, indicating that the items are
outside of the scope of CMA certification we passed, the results were only for testing

and research, not for social justice data.
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kA HLTG(Tel): 0755-28952095

& H(Fax): 0755-28952095

HLFHEf: (Email): sdepjc@foxmail.com
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